
 
 
 

Desalination and Water Purification Research  
and Development Program Report No. 207 
 

Updated and Extended Survey of 
U.S. Municipal Desalination Plants 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 

U.S. Department of the Interior 
Bureau of Reclamation  
Technical Service Center 
Denver, Colorado December 2018 



 
REPORT DOCUMENTATION PAGE Form Approved  

OMB No. 0704-0188 
The public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data 
sources, gathering and maintaining the data needed, and completing and reviewing the collection of information. Send comments regarding this burden estimate or any other 
aspect of this collection of information, including suggestions for reducing the burden, to Department of Defense, Washington Headquarters Services, Directorate for Information 
Operations and Reports (0704-0188), 1215 Jefferson Davis Highway, Suite 1204, Arlington, VA 22202-4302. Respondents should be aware that notwithstanding any other provision 
of law, no person shall be subject to any penalty for failing to comply with a collection of information if it does not display a currently valid OMB control number. 

PLEASE DO NOT RETURN YOUR FORM TO THE ABOVE ADDRESS.  
1. REPORT DATE (DD-MM-YYYY)  
06-11-2018 
 

2. REPORT TYPE 
Final  
 

3. DATES COVERED (From - To) 
9-6-2016 to 3-31-2018 

4. TITLE AND SUBTITLE  
Updated and Extended Survey of U.S. Municipal Desalination Plants 
 

5a. CONTRACT NUMBER 
Agreement No. R16AC000119 
 
5b. GRANT NUMBER 
 
 
5c. PROGRAM ELEMENT NUMBER 
 
 

6. AUTHOR(S)  
Michael Mickley, P.E., Ph.D. 
 

5d. PROJECT NUMBER 
 
5e. TASK NUMBER 
 
5f. WORK UNIT NUMBER 
 

7. PERFORMING ORGANIZATION NAME(S) AND ADDRESS(ES)  
Mickley & Associates LLC 
2742 Bristlecone Way 
Lafayette, CO 80026  
 

8. PERFORMING ORGANIZATION REPORT 
NUMBER 

9. SPONSORING/MONITORING AGENCY NAME(S) AND ADDRESS(ES) 
Bureau of Reclamation 
U.S. Department of the Interior 
Denver Federal Center 
PO Box 25007, Denver, CO 80225-0007 
 

10. SPONSOR/MONITOR'S ACRONYM(S) 
Reclamation  
 
11. SPONSOR/MONITOR'S REPORT 
NUMBER(S) 
DWPR Report No. 207 
 

12. DISTRIBUTION/AVAILABILITY STATEMENT  
Online at https://www.usbr.gov/research/dwpr/DWPR_Reports.html 
13. SUPPLEMENTARY NOTES 
 
14. ABSTRACT 
The project survey provides a record of municipal desalination facilities of size 25,000 gpd and greater in the 50 
states built from  2010 - 2017. This is the fourth such survey since 1990 and together with the previous surveys the 
project results show trends in numbers, capacities, size, location, and various performance and practice parameters 
of these facilities.  
 
15. SUBJECT TERMS  
municipal, desalination, survey, facilities  
 
16. SECURITY CLASSIFICATION OF:  17. LIMITATION 

OF ABSTRACT 
18. NUMBER 
OF PAGES  
55 

19a. NAME OF RESPONSIBLE PERSON 
Katherine (Katie) Guerra  

a. REPORT 
U 
 

b. ABSTRACT 
U  

THIS PAGE  
U 

19b. TELEPHONE NUMBER (Include area code) 
303.445.2013  

Standard Form 298 (Rev. 8/98) 
Prescribed by ANSI Std. Z39.18  



 
 

 
U.S. Department of the Interior 
Bureau of Reclamation 
Technical Service Center 
Denver, Colorado December 2018 

 
 
 
 
 
Desalination and Water Purification Research  
and Development Program Report No. 207 
 
 

Updated and Extended Survey of 
U.S. Municipal Desalination Plants  
 
 
Prepared for the Bureau of Reclamation Under Agreement No. 
R16AC00119 
 
by  
 
Michael Mickley, P.E., Ph.D., Mickley & Associates LLC 
 
 





 

 

Mission Statements 
 
The U.S. Department of the Interior protects America’s natural resources and 
heritage, honors our cultures and tribal communities, and supplies the energy to 
power our future. 
 
The mission of the Bureau of Reclamation is to manage, develop, and protect 
water and related resources in an environmentally and economically sound 
manner in the interest of the American public. 
 

Disclaimer 
 
The views, analysis, recommendations, and conclusions in this report are those of 
the authors and do not represent official or unofficial policies or opinions of the 
United States Government, and the United States takes no position with regard to 
any findings, conclusions, or recommendations made. As such, mention of trade 
names or commercial products does not constitute their endorsement by the 
United States Government. 
 

Acknowledgments 
The author wishes to acknowledge the sponsor of the research - The Desalination 
and Water Purification Research and Development Program, Bureau of 
Reclamation and, in particular, the assistance and support of Katie Guerra, Bureau 
Project Manager. Helpful assistance was also given by Saied Delagah and 
Andrew Tiffenbach of the Bureau.  

 
 





Municipal Desalination Facility Survey 

v 

Acronyms and Abbreviations 
 
AACE American Association of Cost Engineers 
ASR aquifer storage and recovery 
BWRO brackish water reverse osmosis 
CA California 
CAPEX capital expenditures 
CM concentrate management 
DRIP Desalination Research and Innovation Partnership 
DWI deep well injection 
DWPR Desalination Water Purification Research Program  
EDR electrodialysis reversal 
EP evaporation pond 
Fe iron 
FL Florida 
GAC granulated activated carbon 
GW groundwater 
GWI Global Water Intelligence 
HAAs haloacetic acids 
IDA International Desalination Association 
IX ion exchange 
LA land application 
MAX maximum 
MBR membrane bioreactor 
MEDRC Middle East Desalination Research Center 
MF microfiltration 
MLD minimal liquid discharge 
Mn manganese 
MVC mechanical vapor compression 
MWH Montgomery Watson & Harza 
NF nanofiltration 
O&M operating and maintenance 
OCSD Orange County Sanitation District 
OPEX operating expenses 
RO reverse osmosis 
SUD special utility district 
SWRO seawater reverse osmosis 
TDS total dissolved solids 
THM trihalomethane 
TOC total organic carbon 
TX Texas 
UF ultrafiltration 
U.S. United States 
USBR United States Bureau of Reclamation 
UV ultraviolet 
VSEP vibratory sheer enhanced process 
WPP water purification plant 
WRF Water Research Foundation 
WRRF Water Reuse Research Foundation 
WTF water treatment facility 
WTP water treatment plant 
WWTP wastewater treatment plant 
yr year 
ZLD zero liquid discharge 



Municipal Desalination Facility Survey 
 

vi 

 
 

Measurements 
 
°F degree Fahrenheit 
% percent 
µ micro 
μg/L microgram per liter 
µS/cm microSiemans per centimeter 
bgd  gallons per day  
cm centimeter 
gpd gallons per day 
gpm gallons per minute 
kWh kilowatt hours 
m3/d cubic meters per day 
mg/l milligrams per liter 
mgd million gallons per day 
pH numeric scale to measure acidity or basicity (alkalinity) of an 

aqueous solution 
psi pounds per square inch 
 



Municipal Desalination Facility Survey 

vii 

Contents 
 
Mission Statements ............................................................................................................ iii 
Disclaimer .......................................................................................................................... iii 
Acknowledgments .............................................................................................................. iii 
Acronyms and Abbreviations .............................................................................................. v 
Measurements ................................................................................................................... vi 
Executive Summary ............................................................................................................ v 
1. Introduction and Project Background .............................................................................. 1 
2. Technical Approach and Methods .................................................................................. 3 

2.1. Information Gathering ............................................................................................ 3 
2.2. Information Documentation ................................................................................... 5 
2.3. Analysis of Information .......................................................................................... 5 
2.4. Identification of Challenges of Gathering and Working with Cost 

Information ....................................................................................................... 6 
3. Results and Discussion – Survey Data ........................................................................... 6 

3.1. Comparison of Data with Data from Previous Surveys ......................................... 7 
3.1.1. Plant Numbers, Types, and Capacities ....................................................... 7 
3.1.2. Number of Plants by State ......................................................................... 11 
3.1.3. Concentrate Management (CM) Options ................................................... 13 
3.1.4. Disposal Options by Location and Survey Period...................................... 15 
3.1.5. Disposal Options by Plant Size .................................................................. 20 
3.1.6. Summary .................................................................................................... 22 

3.2. Additional Data Gathered in Present Survey....................................................... 24 
3.2.1. Treatment of Concentrate .......................................................................... 24 
3.2.2. Permeate Blending .................................................................................... 24 
3.2.3. Raw Water TDS or Conductivity ................................................................ 24 
3.2.4. Pretreatment Steps .................................................................................... 25 
3.2.5. Feed Pressure............................................................................................ 25 
3.2.6. Source Water ............................................................................................. 26 
3.2.7. Age of Membranes at Last Replacement .................................................. 26 
3.2.8. Fate of Cleaning Wastewater ..................................................................... 26 
3.2.9. Membrane Recovery .................................................................................. 27 
3.2.10. Permeate TDS or Conductivity ................................................................ 27 
3.2.11. Post-Treatment of Permeate .................................................................... 27 
3.2.12. Source Water for Integrated Membrane Facilities ................................... 28 

4. Results and Discussion: Cost Data ............................................................................... 29 
4.1. Introduction .......................................................................................................... 29 
4.2. Potential Use and Benefits: Standard Representation of Cost Data ................... 31 
4.3. Standardized Representation of Cost Data ......................................................... 32 

4.3.1. General Areas of CAPEX and OPEX ........................................................ 32 
4.2.1. More Specific Inclusions under CAPEX and OPEX ........................... 33 
4.2.2. Suggested Requirements of a Standardized Representation .......... 33 

4.2.3. Recommendation of a Standardized Cost Framework ............................ 36 
4.4. Brief Review of Cost Collection and Cost Estimation Efforts .............................. 37 
4.5. General Cost Evaluation Approach ..................................................................... 39 
4.6. Chapter Conclusions and Recommendations ..................................................... 40 
4.7. Chapter Summary ............................................................................................... 41 

5. Project Summary ........................................................................................................... 42 